

Calibration Certificate

Testing Range: 0-1.5MPa Max Allowed Error: ± 0.0225 MPa

Resolution: 0.05MPa Accuracy : 1.5%

Case: black steel Connecion: brass one piece

Y60A 1/4ZG , tested according to the KSB5305.

Below is testing results:

1. Appearance test: OK.

2.

Standard pressure MPa	Displacement		Displacement change		Difference
	Rise	Lower	Rise	Lower	
0	0	0	0	0	0
0.5	0.48	0.49	0.00	0.00	0.01
1	0.99	0.99	0.00	0.00	0.00
1.5	1.49	1.50	0.00	0.00	0.01

Test result: OK!

CIXI HUADONG PRESSURE GAUGE CO., LTD

2018-3-14

